
STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Planning and Coordination Engineer 
Muhammad Ramzan Construction 
Bopet Film Line (Novatax) Sheikhupura  

  
Reference # CED/TFL 5721 (Dr. M Kashif)     Dated: 26-09-2024 
Reference of the request letter # MRC/P51-STEEL-03   Dated: 25-09-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  30-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.402 3 0.388 0.11 0.118 3700 5400 74200 68990 108200 100700 1.20 15.0   

2 0.403 3 0.389 0.11 0.119 3700 5400 74200 68780 108200 100400 1.10 13.8  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

Ref: CED/TFL/10/5722                                     Dated: 26-09-2024 

Dated of Test: 30-09-2024 
 
 
To 

Dy Dir Infra 
Defence Housing Authority, Gujranwala 
(Sector J) 

          
Subject: TESTING OF R.C.C. PIPE [ASTM-C76 – 08a]  (Page # 1/5) 
 
 Reference to your letter No. 111/DD/Lab/J/387, dated 20.09.2024 on the 

subject cited above. One R.C.C. Pipe as received by us has been tested. The results are 

tabulated as under.   
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Sr. 
No. 

(inch) (foot) (foot) (inch) (inch) (inch) (kg) (kg) 
Pound/Linear 

foot/foot 
Pound/Linear 

foot/foot 

1 9 7.82 7.28 11.22 8.96 1.13 4100 5200 1662 2108 

 
 
 
 
 
 
 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

 

Ref: CED/TFL/10/5722                                           Dated: 26-09-2024 

Dated of Test: 30-09-2024 
 
 
To 

Dy Dir Infra 
Defence Housing Authority, Gujranwala 
(Sector J) 

          
Subject: TESTING OF R.C.C. PIPE [ASTM-C76 – 08a]  (Page # 2/5) 
 
 Reference to your letter No. 111/DD/Lab/J/369, dated 04.09.2024 on the 

subject cited above. One R.C.C. Pipe as received by us has been tested. The results are 

tabulated as under.   
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Sr. 
No. 

(inch) (foot) (foot) (inch) (inch) (inch) (kg) (kg) 
Pound/Linear 

foot/foot 
Pound/Linear 

foot/foot 

1 12 7.79 7.33 15.91 11.88 2.01 13200 18100 4007 5495 

 
 
 
 
 
 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

 

Ref: CED/TFL/10/5722                                     Dated: 26-09-2024 

Dated of Test: 30-09-2024 
 
 
To 

Dy Dir Infra 
Defence Housing Authority, Gujranwala 
(Sector J) 

          
Subject: TESTING OF R.C.C. PIPE [ASTM-C76 – 08a]  (Page # 3/5) 
 
 Reference to your letter No. 111/DD/Lab/J/380, dated 18.09.2024 on the 

subject cited above. One R.C.C. Pipe as received by us has been tested. The results are 

tabulated as under.   
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Sr. 
No. 

(inch) (foot) (foot) (inch) (inch) (inch) (kg) (kg) 
Pound/Linear 

foot/foot 
Pound/Linear 

foot/foot 

1 15 7.79 7.33 19.49 14.94 2.27 10000 15000 2415 3622 

 
 
 
 
 
 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

 

Ref: CED/TFL/10/5722                                          Dated: 26-09-2024 

Dated of Test: 30-09-2024 
 
 
To 

Dy Dir Infra 
Defence Housing Authority, Gujranwala 
(Sector J) 

          
Subject: TESTING OF R.C.C. PIPE [ASTM-C76 – 08a]  (Page # 4/5) 
 
 Reference to your letter No. 111/DD/Lab/J/385, dated 19.09.2024 on the 

subject cited above. One R.C.C. Pipe as received by us has been tested. The results are 

tabulated as under.   
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Sr. 
No. 

(inch) (foot) (foot) (inch) (inch) (inch) (kg) (kg) 
Pound/Linear 

foot/foot 
Pound/Linear 

foot/foot 

1 18 7.81 7.32 23.31 18.09 2.61 8500 11000 1699 2199 

 
 
 
 
 
 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

Ref: CED/TFL/10/5722                                            Dated: 26-09-2024 

Dated of Test: 30-09-2024 
 
 
To 

Dy Dir Infra 
Defence Housing Authority, Gujranwala 
(Sector J) 

          
Subject: TESTING OF R.C.C. PIPE [ASTM-C76 – 08a]  (Page # 5/5) 
 
 Reference to your letter No. 111/DD/Lab/J/388, dated 20.09.2024 on the 

subject cited above. One R.C.C. Pipe as received by us has been tested. The results are 

tabulated as under.   
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Sr. 
No. 

(inch) (foot) (foot) (inch) (inch) (inch) (kg) (kg) 
Pound/Linear 

foot/foot 
Pound/Linear 

foot/foot 

1 24 7.81 7.16 30.00 23.73 3.14 13730 20120 2138 3133 

 
 
 
 
 
 
 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

 
To, 

Muhammad Junaid Ghulam 
Lahore 
 

Reference # CED/TFL 5723 (Dr. M Kashif)     Dated: 26-09-2024 
Reference of the request letter # Nil      Dated: 26-09-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  30-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile Test as per ASTM-A615 
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1 0.372 3 0.373 0.11 0.109 4000 5000 80200 80560 100200 100700 1.00 12.5 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile test 
               

Bend Test 
  

  

 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Assistant Executive Engineer 
Evacuee Trust Property Board 
Government of Pakistan 
“Construction / Preservation Existing Agarwal Ashram Building at Court Street Lahore.” 
 

Reference # CED/TFL 5725 (Dr. M Kashif)    Dated: 26-09-2024 
Reference of the request letter # 6211        Dated: 26-09-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  30-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

W
ei

gh
t Diameter/ 

Size 
(inch) 

Diameter/ 
Size 

(inch) 

Y
ie

ld
 lo

ad
 

B
re

ak
in

g 
L

oa
d

 

Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
lo

n
ga

ti
on

 

S
r.

 N
o.

 

(l
b

s/
ft

) 

N
om

in
al

 

N
om

in
al

 

N
om

in
al

 

A
ct

u
al

 

(kg) (kg) 

N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
n

ch
) %

 E
lo

n
ga

ti
on

 

R
em

ar
k

s 

1 0.390 3/8 0.382 0.11 0.115 3800 5100 76200 73030 102200 98100 1.10 13.8 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile and one sample for bend test 
               

Bend Test 
3/8" Dia Bar Bend Test Through 180º is Satisfactory 

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

Ref: CED/TFL/09/5726                                        Dated: 26-09-2024 

Dated of Test: 30-09-2024 
 
 
To 

Resident Engineer 
Techno - Consult International (Pvt) Ltd. 
Punjab Rural Sustainable Water Supply & Sanitation Project (PRSWSSP) 
Tehsil Noorpur Thal, District Khushab 
 

Subject: TESTING OF R.C.C. PIPE [ASTM-C76 – 08a] (Page # 1/2)   
 
 Reference to your letter No. TCI/PRSWSSP-NORTH/PHASE-III/NPT-

05/026, dated 24.07.2024 on the subject cited above. Two R.C.C. Pipes as received by us 

have been tested. The results are tabulated as under.   
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Sr. 
No
. 

(inch) (foot) (foot) (inch) (inch) (inch) (kg) (kg) 
Pound/Linear 

foot/foot 
Pound/Linear 

foot/foot 

1 12 7.81 7.33 16.46 12.03 2.21 11500 15800 3448 4737 

2 12 7.81 7.34 16.50 12.06 2.22 12100 16200 3616 4841 

 
 
 
 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

 

Ref: CED/TFL/09/5726                                        Dated: 26-09-2024 

Dated of Test: 30-09-2024 
 
 
To 

Resident Engineer 
Techno - Consult International (Pvt) Ltd. 
Punjab Rural Sustainable Water Supply & Sanitation Project (PRSWSSP) 
Tehsil Noorpur Thal, District Khushab 
 

Subject: TESTING OF R.C.C. PIPE [ASTM-C76 – 08a] (Page # 2/2)   
 
 Reference to your letter No. TCI/PRSWSSP-NORTH/PHASE-III/NPT-

05/025, dated 15.07.2024 on the subject cited above. Two R.C.C. Pipes as received by us 

have been tested. The results are tabulated as under.   
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Sr. 
No
. 

(inch) (foot) (foot) (inch) (inch) (inch) (kg) (kg) 
Pound/Linear 

foot/foot 
Pound/Linear 

foot/foot 

1 12 7.82 7.33 16.42 12.03 2.19 12400 15800 3718 4737 

2 12 7.84 7.34 16.38 11.99 2.20 12000 15000 3607 4509 
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Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S CM Engineering (Pvt) Ltd. 
Lahore 
(Project E.Co Site ID: Multan3189) 
 

Reference # CED/TFL 5727 (Dr. M Kashif)     Dated: 26-09-2024 
Reference of the request letter # Steel/E.C/345    Dated: 20-09-2024 
 
Tension Test Report (Page -1/3) 
Date of Test  30-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile Test as per ASTM-A615 
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1 0.366 10 9.40 0.12 0.108 3200 4700 58789 65560 86347 96300 1.10 13.8 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile test 
               

Bend Test 
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Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S CM Engineering (Pvt) Ltd. 
Lahore 
(Project Tawal, Site ID: TWPLLHR0195, TWPJLM0002, TWPJLM0003) 
 

Reference # CED/TFL 5727 (Dr. M Kashif)     Dated: 26-09-2024 
Reference of the request letter # Steel/Tawal/344    Dated: 20-09-2024 
 
Tension Test Report (Page -2/3) 
Date of Test  30-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile Test as per ASTM-A615 
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1 0.368 10 9.43 0.12 0.108 3200 4900 58789 65160 90021 99800 1.30 16.3 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile test 
               

Bend Test 
  

  

 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S CM Engineering (Pvt) Ltd. 
Lahore 
(Project Tawal, Site ID: ATTNK01) 
 

Reference # CED/TFL 5727 (Dr. M Kashif)     Dated: 26-09-2024 
Reference of the request letter # Steel/Tawal/343    Dated: 20-09-2024 
 
Tension Test Report (Page -3/3) 
Date of Test  30-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile Test as per ASTM-A615 
 

W
ei

gh
t Diameter/ 

Size 
(mm) 

Area 
(in2) 

Y
ie

ld
 lo

ad
 

B
re

ak
in

g 
L

oa
d

 

Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
lo

n
ga

ti
on

 

S
r.

 N
o.

 

(l
b

s/
ft

) 

N
om

in
al

 

A
ct

u
al

  

N
om

in
al

 

A
ct

u
al

 

(kg) (kg) 

N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
n

ch
) %

 E
lo

n
ga

ti
on

 

R
em

ar
k

s 

1 0.367 10 9.41 0.12 0.108 3200 4700 58789 65390 86347 96100 1.10 13.8 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile test 
               

Bend Test 
  

  

 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Project Manager 
Unicon Consulting Services (Pvt) Ltd. 
Construction of Bank of Punjab Building at C Block, Model Town, Lahore. 
 

Reference # CED/TFL 5728 (Dr. M Kashif)   Dated: 26-09-2024 
Reference of the request letter # Nil    Dated: 24-09-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  30-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

W
ei

gh
t 

Diameter/ 
Size 

Area 
(in2) 

Y
ie

ld
 lo

ad
 

B
re

ak
in

g 
L

oa
d

 

Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
lo

n
ga

ti
on

 

S
r.

 N
o.

 

(l
b

s/
ft

) 

N
om

in
al

 
(#

) 

A
ct

u
al

  
(i

n
ch

) 

N
om

in
al

 

A
ct

u
al

 

(kg) (kg) 

N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
n

ch
) %

 E
lo

n
ga

ti
on

 

R
em

ar
k

s 

1 0.372 3 0.373 0.11 0.109 3500 4600 70200 70630 92200 92900 1.20 15.0   

2 0.370 3 0.372 0.11 0.109 3400 4500 68200 68910 90200 91200 1.30 16.3  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory  

  

 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Engineer’s Representative 
NESPAK 
Rehabilitation of Mahmood Booti Dumpsite. 
 

Reference # CED/TFL 5729 (Dr. M Kashif)     Dated: 26-09-2024 
Reference of the request letter # 4490/13/CAA/05/05/223   Dated: 23-09-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  30-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

W
ei

gh
t 

Diameter/ 
Size 

Area 
(in2) 

Y
ie

ld
 lo

ad
 

B
re

ak
in

g 
L

oa
d

 

Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
lo

n
ga

ti
on

 

S
r.

 N
o.

 

(l
b

s/
ft

) 

N
om

in
al

 
(#

) 

A
ct

u
al

  
(i

n
ch

) 

N
om

in
al

 

A
ct

u
al

 

(kg) (kg) 

N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
n

ch
) %

 E
lo

n
ga

ti
on

 

R
em

ar
k

s 

1 0.378 3 0.376 0.11 0.111 3700 5000 74200 73340 100200 99200 1.20 15.0 

2 0.377 3 0.376 0.11 0.111 3700 5000 74200 73540 100200 99400 1.20 15.0 

M
ug

ha
l 

S
te

el
 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory  

  

 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Sr. Project Manager 
JDW Towe Lahore. 
 

Reference # CED/TFL 5731 (Dr. M Kashif)     Dated: 27-09-2024 
Reference of the request letter # AAA/RO/MMK/107/2024   Dated: 27-09-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  30-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

W
ei

gh
t 

Diameter/ 
Size 

Area 
(in2) 

Y
ie

ld
 lo

ad
 

B
re

ak
in

g 
L

oa
d

 
Yield Stress 

(psi) 
Ultimate Stress 

(psi) 

E
lo

n
ga

ti
on

 

S
r.

 N
o.

 

(l
b

s/
ft

) 

N
om

in
al

 
(#

) 

A
ct

u
al

  
(i

n
ch

) 

N
om

in
al

 

A
ct

u
al

 

(kg) (kg) 

N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
n

ch
) %

 E
lo

n
ga

ti
on

 

R
em

ar
k

s 

1 0.382 3 0.378 0.11 0.112 3800 4900 76200 74630 98200 96300 1.20 15.0 

 

2 0.383 3 0.379 0.11 0.113 3900 4900 78200 76370 98200 96000 0.90 11.3   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory  

  

 
 
To, 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

Resident Engineer 
NESPAK 
Punjab Rural Sustainable Water Supply & Sanitation Project (PRSWSSP) 
Tehsil Taunsa (Package-I) 
 

Reference # CED/TFL 5733 (Dr. M Kashif)     Dated: 27-09-2024 
Reference of the request letter # NESPAK/PRSWSSP/TAUNSA/RE/397 Dated: 27-09-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  30-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

W
ei

gh
t 

Diameter/ 
Size 

Area 
(in2) 

Y
ie

ld
 lo

ad
 

B
re

ak
in

g 
L

oa
d

 

Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
lo

n
ga

ti
on

 

S
r.

 N
o.

 

(l
b

s/
ft

) 

N
om

in
al

 
(#

) 

A
ct

u
al

  
(i

n
ch

) 

N
om

in
al

 

A
ct

u
al

 

(kg) (kg) 

N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
n

ch
) %

 E
lo

n
ga

ti
on

 

R
em

ar
k

s 

1 0.368 3 0.371 0.11 0.108 3000 4500 60200 61060 90200 91600 1.40 17.5 

2 0.373 3 0.374 0.11 0.110 2900 4500 58200 58270 90200 90500 2.20 27.5 S
G

I 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory  

  

 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S Ittefaq Building Solutions Pvt. Ltd. 
Lahore 
(Sazgar 05 Car Plant) 
(Sazgar Engineering Works Car Plant.) 
 

Reference # CED/TFL 5734 (Dr. M Kashif)     Dated: 27-09-2024 
Reference of the request letter # Nil      Dated: 27-09-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  30-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

W
ei

gh
t 

Diameter/ 
Size 

Area 
(in2) 

Y
ie

ld
 lo

ad
 

B
re

ak
in

g 
L

oa
d

 

Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
lo

n
ga

ti
on

 

S
r.

 N
o.

 

(l
b

s/
ft

) 

N
om

in
al

 
(#

) 

A
ct

u
al

  
(i

n
ch

) 

N
om

in
al

 

A
ct

u
al

 

(kg) (kg) 

N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
n

ch
) %

 E
lo

n
ga

ti
on

 

R
em

ar
k

s 

1 0.361 3 0.368 0.11 0.106 3200 4600 64200 66400 92200 95500 1.00 12.5 

 

2 0.366 3 0.370 0.11 0.108 3500 4700 70200 71630 94200 96200 0.80 10.0   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory  

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

 
To, 

M/S Syed Brothers Construction Company 
Lahore Cantt. 
 

Reference # CED/TFL 5735 (Dr. M Kashif)     Dated: 27-09-2024 
Reference of the request letter # Nil      Dated: 27-09-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  30-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

W
ei

gh
t 

Diameter/ 
Size 

Area 
(in2) 

Y
ie

ld
 lo

ad
 

B
re

ak
in

g 
L

oa
d

 

Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
lo

n
ga

ti
on

 

S
r.

 N
o.

 

(l
b

s/
ft

) 

N
om

in
al

 
(#

) 

A
ct

u
al

  
(i

n
ch

) 

N
om

in
al

 

A
ct

u
al

 

(kg) (kg) 

N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
n

ch
) %

 E
lo

n
ga

ti
on

 

R
em

ar
k

s 

1 0.369 3 0.372 0.11 0.109 3300 4500 66200 67000 90200 91400 1.30 16.3 

2 0.368 3 0.371 0.11 0.108 3200 4500 64200 65280 90200 91800 1.50 18.8 H
u

n
za

 
S

te
el

 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory  

  

 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S Heaven’s Way Zipline Adventure (Pvt) Ltd. 
Islamabad 
Development of Capital Smart City 
(Adventure Arena) 

 
Reference # CED/TFL 5740 (Dr. Ali Ahmed)    Dated: 30-09-2024 
Reference of the request letter # 30/9/2024/152         Dated: 30-09-2024 
 
Tension Test Report (Page – 1/1) 
Date of Test  30-09-2024 
 Description  Galvanized Steel Core Wire (Rope) Tensile Test   
 
 

Nominal 
Diameter 

Measured 
weight 

Breaking Load 

S
r.

 N
o.

 

(mm) (kg/m) (kg) (kN) R
em

ar
k

s 
/ C

oi
l N

o.
 

1 16 0.96 14500 142.25  

- - - -   

- - - -   

- - - -   

- - - -   

Only one sample for Test 

     

 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Project Manager 
Jilani Poly Industries (Pvt) Ltd. 
Construction of Jilani Poly-2 Trap Extension Sheikhupura. 
 

Reference # CED/TFL 5741 (Dr. Ali Ahmed)    Dated: 30-09-2024 
Reference of the request letter # JP-2/UET/2024/S-003   Dated: 30-09-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  30-09-2024  
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

W
ei

gh
t 

Diameter/ 
Size 

Area 
(in2) 

Y
ie

ld
 lo

ad
 

B
re

ak
in

g 
L

oa
d

 

Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
lo

n
ga

ti
on

 

S
r.

 N
o.

 

(l
b

s/
ft

) 

N
om

in
al

 
(#

) 

A
ct

u
al

  
(i

n
ch

) 

N
om

in
al

 

A
ct

u
al

 

(kg) (kg) 

N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
n

ch
) %

 E
lo

n
ga

ti
on

 

R
em

ar
k

s 

1 0.367 3 0.371 0.11 0.108 3300 4800 66200 67460 96200 98200 0.90 11.3 

2 0.364 3 0.369 0.11 0.107 3300 4800 66200 68070 96200 99100 1.00 12.5 

 S
J 

S
te

el
 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 
  


